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RELIANCE PLUS LTD
UNIT E, 19/F E-TRADE PLAZA, 24 LEE CHUNG STREET, CHAI WAN, HONG KONG

The following sample(s) was / were submitted and identified on behalf of the client as:

Sample Description : BUS SEATING — STANDARD GREY
SGS Ref. No. : GZIN1609044661PC
Product Specification : 0.80MM X66”
Product or Lot No. : 201609053371
Sample Receiving Date : Sep.28, 2016
Test Performing Date : Sep.28, 2016 to Oct.09, 2016
Test Result Summary

§ A L‘AL
NFPA 260:2009 Standard Methods of Tests and
Classification System for Cigarette Ignition Resistance
of Components of Upholstered Furniture — Clause 6.1
Cover Fabric Test

For further details, please refer to the following page(s)

Class | /

Signed for and on behalf of
Shunde Branch
SGS-CSTC Co., Ltd.

Ly it

™

Kevin Pan
Approved signatory
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Test Report
Test Conducted:
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NFPA 260:2009 Standard Methods of Tests and Classification System for Cigarette Ignition Resistance of
Components of Upholstered Furniture — Clause 6.1 Cover Fabric Test

Sample Details:

Material / Color Leatherette / Grey
Density of sample: 855 g/m?
Test Condition:
Temperature Relative humidity Duration
Precondition (21£2.8)°C <65% 48 h

Acceptance Criteria:
Class|I:

(1) A specimen shall show no evidence of ignition of any test assembly;
(2) The vertical char on any of the three specimens shall not exceed 45 mm;

Class l:

Cover fabrics that do not meet Class | criteria shall be designated as Class .

Test Result:

Specimen # Char length (mm) Comment & observation Rating
1 7 #1 Class |

8 #1 Class |

8 #1 Class |

Remark:

#1—Cigarette fails to smoulder its complete length;
#2—Cigarette passes to smoulder its complete length, but the sample was not ignition;
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Test Report
Photo Appendix:
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***End of Report™**
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